
Material Test Report 
Heat Code: m An Amefl-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001 :2008 Cetiied Sales: (713) 868421 Fax: (713) 455-8366 

EPCRA Supplier Nofmcation: Thia pmdud may mntdn one a i  more toxicchemids subjcd m lhs rsporüno rsqulrwnsnts d Sadon 313 dthe Emarg-eney Plenning and 
CmmunlN RlgM-tc-Know Ad mlle 111 of Me Supsirund Amsndmsnts snd Reauthottratiwn Ad d 4986) and 40 C.F.R. Peit372. Polentially reweble c h e d d s  are indiceled wnh a 
chedm>srk in fhe 'EPCRAmmlumn anda Chsnlcal Abslrad Sedoes ICAS) qlslry n u m w  is pmvided for sach sud dsmid in pdd'nion lo Ihe wcmt by weighl ofths chmlcal 
pressnt in this produd. 11 1s ywr mspnslbilny alone lo dslermlne whemr your laality i i  rsguired lo subml e Toxic R e h a  lnventay Reprt under EPCRA Sedon 313. 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 

54940 TULTITLAN, EDO, MEX 

Certification No.: 199265 

Certification Date: 1/27 /2011 

PO: 9805 1 Sales Order: 91305 Line: 10 
ilem Code: 0603910100-0021~ ( Qty Shipped: 10 
ltem Desc: FLG 10.00 0600 BL RF 
Suppiier: MACSTEEL Suppliel Heat: 4M74179 

Thia repartir bued In mmpllsncawith ihe requirements of EN102043.1 1 ISO 10474 3.1.b 

Spec: ASTM A105/A105N- (10) /ASME SA 105/SA 105N- (08a) Section 11 Part A - Normalized 
Element (%Wt) Ladle Product EPCRA CASfl 1 Element (%M) Ladle Pmduct EPCRA CASL 
c Carbon 0.19 i ~i NicXel 0.10 J 7440-02-0 
Mn nanganese 1.03 J 7439-96-5 icr chrmiun 0.17 .' 7440-47-3 
P Phospho~ous 0.022 j MO uolyweom 0.02 

S Sulphvr 0.006 : V vanadlum 0.003 
S i  slllcon 0.18 i Cb colunbiun 0.002 
CU cappar 0.20 7440-50-8 jC.E. 0.42 

Mechanical Teatlng Heat Tmat 
Tes t  Lab AFG :Norm. Temp. IFI 1675 
Tes t  Bar S i z e  TEST PIECE ! N O l n l .  IHrsJ 4 
HBW 143 - 143 j Norm. Caoling Type AIR 

E l 9  ( 6 )  34 : Norm. Locat ion AFG 
RA 1 % )  66 
T e n s i l e  Speaimen Cize  f in1  . 4  97 Other 
T e n s i l e  ( k s i l  75.1  : MIL5 MACSTEEL 
Yie ld  l k s i l  45.1 i HHC 4M74179 
Gauge Length 2 

Product compliant w i t h  NACE MR0175, l a t e s t  e d i t i o n  and dimensions t o  ANSI 516.5 
NO Weld r e p a i s  performed. Chemical Analysis  r e s u l t s  shown are a c t u a l .  Fargings are capable  of pass ing  
h y d r o s t a t i c  t e s t  compatible wi th  t h e  a p p r o p r i a t e  r a t i n g .  Elongat ion taken from a round specimen. A l 1  ma te r i a l  
s u p p l í e d  under t h i s  o r d e r  is c e r t i f i e d  t o  be  f r e e  o f  mercury contaminat ian and na mercury bea r ing  ewipment  was 
used i n  manufacturing, f a b e i c a t i a n  or t e s t i n g .  Yield  s t r e n g t h  was determined using t h e  0 .2% o f f s e t  method. 
NO welding performed. 

Nicholas Tepovich - Metallurgic Lab Manager 


